Art.Nr. 1617001

3285

LIGNET

FILET-HAMAC

NAUTICAL CLIMBER
LIEGENETZ
ARRAMPICATA NAUTICA
HAMACA

Montagehandleiding
Notice de montage
Assembling manual
Montageanleitung

Leeftijd
Age group
Age / Alter
Edad / Eta

6-12

EUROPLAY nv

Eegene 9

B-9200 DENDERMONDE
tel. 32.52.22 66 22
fax.32.52.22 67 22
www.europlay.eu

Instrucciones para el montaje
Istruzioni di installazione

Dat.: 15/07/2021

Rev.: -
Page: 1/11

¢

YaVaV,
HAH)
\VA

,).
‘.W
)

‘v>

\)

A
/
\
/

‘>Y\
. -‘\—/. \

/
VAN
Al

A

/
:‘g‘;/\é"'
C /\

X

VALHOOGTE / HAUTEUR DE CHUTE /
FALL HEIGHT / FALLHOHE/
ALTURA DE CAIDA / ALTEZZA DI CADUTA

2080

245kg

Groundlevel

VEILIGHEIDSAFSTAND / ESPACE DE CHUTE / SAFETY AREA /

SICHERHEITSABSTAND / ZONA DE SEGURIDAD / DISTANZA DI SICUREZZA

6780
+37m2
W & Q
q
C?,OO co ;\
e O]
1890 | 1890 S
[0 0]
¥g)
o ———3y]
AFMETINGEN Q £,
DIMENSIONS N o 5o,
MASSE A
DIMENSIONES —
DIMENSIONI
L: 3,0m
Br: 2,2m
H:2,1m

+40m2




$285

Montagehandleiding - Notice de montage
Assembling manual- Instrucciones para el montaje
Montageanleitung - Instruzioni di installazione

Dat.: 15/07/2021

Page: 2/11

Benodigdheden - Liste des pieces - Materials - Bendtigtes - Accesorios - Requisiti

1x S285-H-VALI-01

0

2100 x @120 14.19kg
1 $285-H-VBLI-01 s ] 0
2100 x @120 g g 14.15kg
1 $285-H-VCLI-01 s _ 0
2100 x @120 ' 14.16kg
1x S285-H-VDLI-01 ( _ (O
2100 x @120 . 14.19kg
1x S285-H-HALI-01
3000 x @120 G . . . - .0 20.10kg
1x S285-H-HBLI-01
3000 x @120 C o o & S O 20.12kg
1x S285-H-HC21-01
2100 x @120 G E— B -0 14.02kg
1x NO10-Verticaal net (5285) ] 2 L] 2
= o
~ . N
(Ye)
00}
N
)
™
— N
red g 5
N —
) o)
O
| 2 e
—7 "o 2 3
1836x 1535 x 46 %kgl|| € 3 S
"""""""""""""""""""" ¥ ol 2 x
2x  M10 il 3l = = &
’i" S I M6Q x|SR x
X Mz X ™ mofd &2 Byofd &
1x NO40-Verticaal net (5285) Ix Lb-M-Grondanker-O1 1x Lb-M-Grondanker-01
& e & &
green 760x 296 . 1,32kg| 760x296 . 1,.32kg|
—e= 1x A640-M-Plaatje-01
2698x1710x46 _ __________________1544kg 118,1x78,8x 40 0,11k
BITEE_O1kl o w2 (B
25x  MI12 @]I:D Ix MI12 @@D}




$285

Montagehandleiding - Notice de montage
Assembling manual- Instrucciones para el montaje
Montageanleitung - Instruzioni di installazione

Dat.: 15/07/2021

Page: 3/11

Benodigdheden - Liste des pieces - Materials - Bendtigtes - Accesorios - Requisiti

o 2 2 ) 6x Klimgreep Chinga
0 2 L2 A< ot @
o =
q 0 ° Mixed colours  0,1kg
\ : S 6x  MI10x40
— Q ;
N g ol—
S . 2 5 S
£ Q\ 5 3 £ 6x  MI10
< \ ol NE U= 3 ©)
1 U 7] ¥ 1 Is) 1 —_— 1 o
o R Ik Sk R [6x  @4x30
& J x|9 HEE TR X
x T8l Uz dog|x g S
[
4x L102-Kunststof Autoband 4x L306-Klimtouw band (S285)i 8x Ml14
95 2755 95, i @
| | —
T IYeIIovxl/. | | & MI2
|
0,44kg| 0BLD
|
2x L307-Klimfouw band (S285) | |2x M14
|
@570x174 4,87kg 115, 328 .95, | @
[ T I 1
2x §$285-As-BandenAnker-01 T — | 4x  MI12
|
|
A SeesasaiM 12 0,47kg i BBLD
1135 x @97 1,77kg 4x L308-Klimtouw band (S285) i 4x  M14
_____________________________________ !
2X M14 b\ A !
6 L = 28] T lex M2
reen |
2x  MI12 (@@][D o,47|<gi (@@[D
4x D120 2x Lb-M-Anker-01
) ’>
950 x 150 x 150 6kg 685 x 90 x 40 1.52kg
2x  M10x160 8x M8
8  MI12x140 (I——mmm 4x  MIO é6x  White @ @
6x  M12x250 16x MI12
Ix  M10x70 o MI0
g mmm 16x Blue
2x  M10x140 Hax M2
2x  M8x50 4 MI0
6x  M8x80 14 MI12
2 M10x100 5T 2% Blue
2x  M12x180 X ©D4,5¢50




Montagehandleiding - Notice de montage Dat.: 15/07/2021

8285 Assembling manual-Instrucciones para el montaje
Montageanleitung - Instruzioni di installazione Page: 4/11

~ 4075 _
. 1970 985 __ 1120 _
i
@)
<
N (1400
I |
o0
Tp]
©
o
0
0
™
o
(@) <
S N
N
| ] |
_ 1970 | 940 _|_840 _|_ 940 2090 _
B 2910 -
B 3750 _
_ 4690 _
. 6780 _

640 - - !




Montagehandleiding - Notice de montage

Dat.: 15/07/2021

8285 Assembling manual-Instrucciones para el montaje
Montageanleitung - Instruzioni di installazione Page: 5/11
2 id $285-H-LKw-01 1760
S W of | 930 _ 695 _
al N
o
S285-H-Sport-02
<
0 &
@
Q o
18- \ 3
C\ 0
Q\ 0o
$285-H-Sport-02 C\ 0
9\\ .
I 0
/ .
S285-As-Klimrek-01 >
\g
- 1760 _
® ] 1
@4,5x50° J‘\

6X




Montagehandleiding - Notice de montage Dat.: 15/07/2021

8285 Assembling manual-Instrucciones para el montaje
Montageanleitung - Instruzioni di installazione Page: 6/11
@ ~ OF= 5
= J
() < 2
$285-H-VALI-01 ] mE:
$285-H-VBLI-01 O [ . B
$985-H-VCLI-01 § §285-As-Klimrek-01 N
3285-H-VDLIO] || M10x140 M10x160 ||
2x A 7]
@y
S
q 8\' o= == = =i+
A Lt '\3 P Mi0x140 M10xi60|[
o i \
\; LY M10x140 L~ 9 9
:‘ C]]@@)mmm:@ ] o] | 1B
Iy M
\ N 3 2x B
<
“loay
Miox160’ SHE—
3 1880 _
1] 5285-H-HC21-01 1]
II (-] ® ] ® ® ® (-] ||
5 5
ol &
> >
T T
T v
Q0 o0
N N
(%) (%0}




Montagehandleiding - Notice de montage

Assembling manual - Instrucciones para el montaje
Montageanleitung - Instruzioni di installazione

Dat.: 15/07/2021

Page: 7/11

<>

<>

@ - 2600 _{©oH
S
i 2600 || C ]
L groundlevel J N
Q a
400 & =
I = N S
= % O
< - >
>
& A - I: g
1 v Y 2 (S
e N /@ {
, "’b < I 0_>0, <%{>
<m>\ T <
{0
: g <>
>
B
2x A | 0 m
—mm )) (( 68D K SN,
M12x250 | 685 > B
el
5o ) W\e\% e
’3 e 5@%6 ’
) A > ]
el
NS

I




Montagehandleiding - Notice de montage Dat.: 15/07/2021
8285 Assembling manual-Instrucciones para el montaje

Montageanleitung - Instruzioni di installazione Page: 8/11

S285-H-Klimwand-01

Def—F—o B | ] : il TM8x80 1

Miox70; Ml s
Q \ ‘l Geen spatie
Pas d'espace
IxA No space
Qﬁ\ Kein platz

No hay espacio
Nessuno spazio

Lb-M-Anker-01
2X

\

IXA| - 4x B h &

| S i

o o ]
Q Q

400
I

640
640
400




15/07/2021

Dat.:
Page: 9/11

M12

L0-19UDPUOID-N-]

@ o

L321
M10
L

Montageanleitung - Instruzioni di installazione

Montagehandleiding - Notice de montage
Assembling manual- Instrucciones para el montaje

L0-ISAUPPUOIO-W-T1
7

M12
Q

NO040
Q
aatje-011
)

@4x30
I

A /.o 0
S e
\VAV4 /’\;, @
& r@'/v\ '/v\ '/@0/./ /‘t. & | S

‘/\/\/.\’/\/.\‘ 0. - — )

_, 0/,\./.\. () Y

OO/ <

AININININDY
IS A

Lb-K-Klimgreep-03

M10x40

$285

Y IS0

M]O%

(12
6x




Montagehandleiding - Notice de montage
8285 Assembling manual-Instrucciones para el montaje
Montageanleitung - Instruzioni di installazione

Dat.: 15/07/2021

Page: 10/11

328
328

As-BandenAnker-01

S285-As-BandenAnker-01

5285

L306-Klimtouw band (S285)

276
. ;

Geel - Jaune - Yellow - Gelb -Amairillo - Giallo

L307-Klimtouw band (S285)

328

Blauw - Bleu - Blue - Blau - Azul - Blu

L308-Klimtouw band (S285)

Groen - Vert - Green - Grin -Verde

]




Montagehandleiding - Notice de montage Dat.: 15/07/2021

8285 Assembling manual-Instrucciones para el montaje
Montageanleitung - Instruzioni di installazione Page: 11/11

7
D
D

(C [z 0/

. 7 0B
e () i

Bij droog weer moeten alle bouten en schroeven opnieuw aangespannen worden.
Par temps sec il faut resserrer régulierement toute la visserie.
By dry and warm weather check the tightness of all bolts and screws.
Bei trockenem Wetter mUssen alle Schrauben und Bolzen aufs neue angespannt werden.
Para el tiempo seco, se necesita cerrar o ajustar los tornillos y tuercas.
Con tempo asciutto, tuttii bulloni e le viti devono essere avvitati nuovamente.




